
LIST OF EPA EXHIBITS 
 
 
Exhibit 1 – Final Permit, issued September 22, 2009 
 
Exhibit 2 –Response to Comments on Draft Permit 
 
Exhibit 3 – Fact Sheet to Draft Permit 
 
Exhibit 4 – Draft Permit 
 
Exhibit 5 – City of Twin Falls Comments to Draft Permit 
 
Exhibit 6 – Idaho Conservation League Comments to Draft Permit 
 
Exhibit 7 – Idaho Department of Environmental Quality Comments to Draft Permit 
 
Exhibit 8 – Final Permit Modification issued, June 24, 2009 
 
Exhibit 9 – Response to Comments on Draft Permit Modification 
 
Exhibit 10 – Fact Sheet to Draft Permit Modification 
 
Exhibit 11 – Draft Permit Modification 
 
Exhibit 12 – Public Notice of Draft Permit Modification 
 
Exhibit 13 – City of Twin Falls Comments to Draft Permit Modification 
[...]
and copied at the offices below between 8:30 a.m. and 4:00 P.M., Monday through Friday, 
except federal holidays. In Seattle, visitors report to the 12th floor Public Information Center. 

 EPA Region 10      (206) 553-0523 
1200 Sixth Avenue, Suite 900, OWW-130 
Seattle, Washington 98101-3140 

 EPA Idaho Operations Office    (208) 378-5746 
1435 North Orchard Street 
Boise, Idaho 83706 

Idaho Department of Environmental Quality   (208) 736-2190 
Twin Falls Regional Office  
1363 Fillmore Street 
Twin Falls, ID 83301 

For technical questions regarding the permit or fact sheet, contact Sharon Wilson at the phone 
number or e-mail address at the top of this fact sheet.  Those with impaired hearing or speech 
may contact a TDD operator at 1-800-833-6384 and ask to be connected to the appropriate phone 
number.  Persons with disabilities may request additional services by contacting Sharon Wilson. 

http://yosemite.epa.gov/r10/WATER.NSF/NPDES+Permits/DraftPermitsID
mailto:washington.audrey@epa.gov


   
   

 

 

 
 

  
  
  

 
 
 

  
 
 

  
 
 
 
 
 

  
  
 

 
 
 
  

 
  
  

 

 
 
 
 
 

 
 

Fact Sheet Page 3 of 60 

City of Twin Falls #ID-0021270
 

TABLE OF CONTENTS
 

I. APPLICANT ..................................................................................................................... 5
 
II. FACILITY INFORMATION .......................................................................................... 5
 
III. RECEIVING WATER ..................................................................................................... 8
 

A. Low Flow Conditions ......................................................................................................... 8 

B. Water Quality Standards ..................................................................................................... 8 

C. Water Quality Limited Segment ......................................................................................... 9 


IV. EFFLUENT LIMITATIONS......................................................................................... 10
 
A. Basis for Permit Effluent Limits ....................................................................................... 10 

B. Proposed Effluent Limitations .......................................................................................... 10 


V. MONITORING REQUIREMENTS ............................................................................. 12
 
A. Basis for Effluent and Surface Water Monitoring Requirements..................................... 12 

B. Effluent Monitoring Requirements ................................................................................... 12 

C. Whole Effluent Toxicity Testing Requirements ............................................................... 15 

D. Pretreatment Program Requirements ................................................................................ 16 

E. Receiving Water Monitoring Requirements ..................................................................... 19 

F. Phosphorus Trading Requirements ................................................................................... 22 


VI. SLUDGE (BIOSOLIDS) REQUIREMENTS............................................................... 23
 
VII. OTHER PERMIT CONDITIONS ................................................................................ 24
 

A. Quality Assurance Plan Implementation .......................................................................... 24 

B. Operation and Maintenance Plan Implementation............................................................ 24 

C. Best Management Practices Plan ...................................................................................... 24 

E. Emergency Response and Public Notification Plan.......................................................... 24 

F. Additional Permit Provisions............................................................................................ 25 


VIII. OTHER LEGAL REQUIREMENTS ........................................................................... 25
 
A. Endangered Species Act ................................................................................................... 25 

B. State Certification ............................................................................................................. 25 

C.  Permit Expiration ............................................................................................................. 25 


IX DEFINITIONS AND ACRONYMS.............................................................................. 25
 
X.  REFERENCES............................................................................................................... 26
 

APPENDICES 

Appendix A - Facility Information........................................................................................... 27
 
Appendix B - Basis for Effluent Limitations ........................................................................... 29
 
Appendix C – Reasonable Potential Determination ................................................................ 43
 
Appendix D – Upper Snake Rock Watershed Pollutant Trading .......................................... 59
 



   
   

 

 

 
 
 

 

 

Fact Sheet Page 4 of 60 

City of Twin Falls #ID-0021270
 

LIST OF TABLES 

Table 1: Proposed Effluent Limitations....................................................................................11 

Table 2: Effluent Monitoring Requirements............................................................................14 

Table 3: Whole Effluent Toxicity Testing Results ...................................................................15 

Table 4: Summary of Effluent Sampling of Metals and Cyanide ..........................................17 

Table 5: Summary of Receiving Water Monitoring Results...................................................19 

Table 6: Proposed Receiving Water Monitoring Requirements ............................................21 


Table B-1: Secondary Treatment Effluent Limits ...................................................................30 

Table B-2: Comparison of Technology-base and Water quality-based Limits for TSS.......38 


Table C-1: Reasonable Potential Calculation...........................................................................57 




   
   

 

 

 
 

 
 

 

 

 
 

     
 

 
  

 

 
 

 

 
 

Fact Sheet Page 5 of 60 
City of Twin Falls #ID-0021270 

I. APPLICANT 

This fact sheet provides information on the draft NPDES permit for the following entity: 

Facility Name: City of Twin Falls Wastewater Treatment Plant 

Mailing Address: P.O. Box 1907, Twin Falls, Idaho 83303 

Facility Address: 350 Canyon Springs Road West, Twin Falls, Idaho  

Contact: Jon Caton, Public Works Manager (208) 735-7270 

II. FACILITY INFORMATION 

A. Facility Description 

The City of Twin Falls owns and operates a facility that treats wastewater from domestic, 
industrial, and commercial sources.  The facility discharges secondarily treated wastewater 
throughout the year to the Snake River at approximately river mile 608.5.  The discharge is 
approximately 10 feet from shore and 2 feet below the surface of the river. 

The sewer system consists of separate, municipally-owned sewers that collect sewage from 
both the City of Twin Falls (population 35,633 (from permit application received in June 
2006)) and the City of Kimberly (population 2,672) and treats the collected wastewater at the 
Twin Falls wastewater treatment plant (WWTP).  The WWTP has a design flow rate of 8.56 
million gallons per day (mgd) and a peak design flow of 10.92 mgd.  The current average 
daily flow reported in the permit application was 7.13 mgd, while the maximum daily flow 
rate was 11.63 mgd.  The facility estimates that it has approximately 4,000 gallons per day 
(gpd) infiltration and inflow into its sewer system.  To address this problem, the City uses 
continuous video inspection of its sewer lines, repairs detected leaks, and disconnects any 
roof or area drains that are found to discharge into the sewer system. 

The Twin Falls WWTP was upgraded in 2001 during Phase I of a planned three-phase 
upgrade. Phase I consisted of construction of a new aeration basin, a secondary clarifier, a 
gravity belt thickener (GBT), a retrofit of blowers to 500 horsepower (hp), W-3 utility water 
system for wash water at the GBT, and belt presses plus facility irrigation and a Supervisory 
Control and Data Acquisition System (SCADA) system.  Phase II will include biological 
nutrient removal, an additional aeration basin, and a secondary clarifier.  Phase III will 
include an additional aeration basin and a secondary clarifier. 

The Twin Falls WWTP processes include screening and grit removal, followed by 
clarification with two primary clarifiers that remove solids (hydraulic retention time of 2.0 
hours at present flows of 3.55 mgd each).  Primary effluent flows to the bio-tower wet well 



   
   

 

 

 

 

 

 

 

 

 

Fact Sheet Page 6 of 60 
City of Twin Falls #ID-0021270 

where it is combined with return activated sludge (RAS) at an average flow of 6.0 mgd.  
Three 75 hp pumps lift the flow to the top of the tower where it is distributed onto the media 
by a series of fixed distribution pipes and nozzles at a rate of 9.8 gpm/ft2. 

The wastewater then flows into four aeration basins (each with an average flow of 3.3 mgd), 
entering into the basins in plug flow mode. Ammonia conversion is achieved in the aeration 
basins in order to meet NPDES limits.  Air is supplied to the basins by three 500 hp blowers 
through over 1,900 fine bubble diffusers. The system is operated at a food to microorganism 
(F/M) ratio of between 0.28 during the summer months and 0.17 during the winter months.  
Solids inventories range from 60,000 lbs of volatile matter in the summer to 85,000 lbs 
volatile matter in the winter. 

Aeration basin effluent flows to three secondary clarifiers.  The two original plant clarifiers 
(each 4.2 mgd average) utilize draft tubes for removal of settled sludge from the clarifier 
bottom.  The recently constructed third clarifier (average 4.7 mgd) utilizes the Clarifier 
Optimization Package (COP) system for sludge removal.  NEFCO Stamford baffles are 
utilized on all three clarifiers  The baffles help reduce solid loss to the effluent by redirecting 
clarifier flow back toward the center of the clarifier, resulting in better settling of the solids.  
RAS is pumped back to the bio-tower wet well by four 60 hp pumps.  The effluent from the 
secondary clarifiers (average 7.1 mgd, combined) proceeds to the Trojan UV 4000 system, 
which uses ultraviolet light to disinfect and destroy disease-causing bacteria that survived 
previous treatment processes.  There are two parallel sets of the UV system.  Chlorine 
contact chambers would be used only in the event that the whole UV system is inoperable for 
an extended period of time. 

Waste solids from both the primary and the secondary system are co-thickened with a gravity 
belt thickener. Solids are thickened to 6-8 percent solids.  The concentrated solids (average 
0.044 mgd) are pumped to the anaerobic digesters.  The facility utilizes two anaerobic 
digesters and one sludge pump holding tank to digest the solids and meet volatile solids 
reduction criteria.  The resulting sludge is pumped to two 2-meter filter belt presses for 
dewatering. The facility produces Class B biosolids, which are land-applied to agricultural 
land in Twin Falls County, Idaho, in cake form at 14-15 percent solids by three Knight Bed 
side slinger trucks. Application sites are set up using GPS for setbacks, boundaries, etc. with 
detailed maps printed out.  Detailed records are kept of all biosolids applications. 

A SCADA system is utilized to monitor all process units and provide an alarm call-out 
system when the facility is unmanned. 

In the event of a power outage, all essential plant processes are powered by two emergency 
generators (1,400 kW combined). 



   
   

 

 

  
 

 

 

 

 

 

 

 

 

 
  

 

 
  

 

Fact Sheet Page 7 of 60 
City of Twin Falls #ID-0021270 

B.	 Pretreatment Program 

An extensive Industrial Pretreatment Program (IPP) is in place.  Currently, the Twin Falls 
IPP oversees six industries and one satellite collection system (the City of Kimberly) that 
discharge into the collection system.  Approximately 2,400 samples total are collected yearly 
for the industries and Kimberly and are tested for different pollutants by the WWTP. 

Current major industrial dischargers include: 
 Longview Fibre, which manufactures cardboard boxes and uses screen printing to 

label the boxes (approximately 20,000 gpd in process wastewater);  
	 Con Agra (formerly Lamb Weston, Inc.), which produces frozen potato products 

and discharges wastewater used to wash and process the potatoes (approximately 
2,000,000 gpd in process wastewater); 

	 Keegan Inc., which produces fresh-pack potato products and discharges 
wastewater used to wash the potatoes (approximately 18,000 gpd in process 
wastewater; discharge from November 1st to March 1st annually); 

	 Independent Meat, a slaughterhouse and meat processor producing pork products 
(approximately 160,000 gpd in process wastewater);  

	 Glanbia Foods, which produces cheese and generates wastewater from wash and 
rinse cycles, as well as from whey reclamation (approximately 341,000 gpd in 
process wastewater);  

	 AmeriPride, a commercial laundry facility with washwater discharge 
(approximately 73,000 gpd in wastewater). 

Typical pollutants that might be expected in discharges from these industrial processes 
include starch, ink, caustics, sulfuric acid, ammonia, chlorine, chlorine dioxide, solvents, 
metals, and grease. 

C.	 Permit History 

The facility’s previous permit became effective on May 1, 2000 and expired on May 1, 2005.  
This permit incorporated applicable effluent limitations and conditions of the Middle Snake 
River Watershed Management Plan (IDEQ 1997).  The most recent permit application was 
submitted on April 11, 2005 and resubmitted on June 26, 2006. 

D.	 Compliance History 

DMR monitoring data from May 2001 to April 2008 were reviewed to determine the 
facility’s compliance with its current effluent limits.  The data review indicated that, for the 
most part, the facility could consistently achieve all secondary treatment limits.  However, 
the facility periodically exceeded its permit limits during the previous permit cycle.  These 
exceedances are summarized below: 



 

   
   

 

 

 
 
 

 
 
 

 

 
 

 

 
  

 

 

 
  

 

Fact Sheet Page 8 of 60 
City of Twin Falls #ID-0021270 

 2 violations of BOD5 concentrations (January and December 2002) 
 4 violations of TSS concentrations (January, July and December 2002 and March 

2004) 
 1 violation of ammonia concentrations (June 2001) 
 2 violations of fecal coliform concentrations (April and December 2002) 
 1 violation of TSS percent removal (December 2002) 

Specific information for this facility is provided in Appendix A 

III. RECEIVING WATER 

The City of Twin Falls discharges throughout the year to the Snake River approximately at river 
mile 608.5.  The State of Idaho Water Quality Standards and Wastewater Treatment 
Requirements (16 IDAPA §58.01.02) protect this segment (HUC 17040212, Upper Snake-Rock 
Subbasin, segment US-20, Milner Dam to Twin Falls) for the following existing uses: cold water 
biota, salmonid spawning, primary contact recreation, agricultural and industrial water supply, 
wildlife habitat, and aesthetics. 

A. Low Flow Conditions 

Flows in the segment of the Snake River to which the Twin Falls wastewater treatment plant 
discharges are controlled by Milner Dam, located approximately 30 miles upstream of Twin 
Falls The United States Geological Survey (USGS) gage near Kimberly, ID (station 
#13090000, river mile 617.5) was determined to be the closest gage upstream of the facility 